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Sealant Tape               
(not supplied)

Tighten to no more 
than 7.5 ft lbs
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45-0581

the fastest way to purchase parts www.speedepart.com

REF.
NO.

PART NO. QTY. DESCRIPTION

1 ST44023 1 Tank HP 45 Gallon
2 ST61500BL3 1 3 Point Hitch A Frame
3 ST61502BL3 1 Frame Base Left
4 ST61503BL3 1 Frame Base Right
5 ST61504BL3 1 Frame Base Rear
6 ST61505BL3 2 Boom Support
7 ST65013 6 3/8" x 1" Carriage Bolt
8 ST65012 6 3/8" Flange Nut
9 ST43398 3 Lynch Pin

10 ST43399 1 Top Pin, Cat 1
11 ST65003 4 3/8" Flat Washer
12 ST65011 6 5/16" x 5/8" Flange Bolt
13 ST65007 8 5/16" x 3/4" Flange Bolt
14 ST65008 12 5/16" Flange Nut
15 ST43516 1 Drain Cap
16 ST43175 1 Tank Lid 6"
17 ST62006BL3 1 Hose Hanger
18 ST43663 1 Hose Holder 1/2"
19 ST43423 1 1/2" Barb x 1/2" NPT M.
20 ST43422 1 Sump Strainer 1/2"
21 ST43591 1 Relief Valve
22 ST43424 1 1/2" NPT, Tee
23 ST61511 2 Cable Lanyard w/ I-hook
24 ST43987 1 Gauge 160 PSI
25 ST43425 1 3/8" Barb x 1/2" NPT M Fitting
26 ST62008 1 1/4" Bent Pin
27 ST65073 2 1/4" Nut

REF.
NO.

PART NO. QTY. DESCRIPTION

28 ST43435 1 HP Handgun
29 ST65001 4 #10-24 x 1" Truss Head
30 ST43498 1 Plastic Wing Nut
31 ST43426 1 1/2" Straight Barb Fitting
32 ST43652 5 Hose clamp 3/8"-1/2"
33 ST43803 1 Elbow 1/2" Barb x 1/2" NPT
34 ST43791 1 Pump HP, 4.0 GPM 12VDC
35 ST43430 1 Directional Valve 1/2"
36 ST43802 1 Nipple 1/2" NPT x 1/2" NPT
37 ST43587 2 1/2" Barb x 1/2" NPT FP, Fitting
38 ST43472 1 Wire Harness Switch
39 ST43483 1 Wire Harness Battery
40 ST61512 2 S-Hook
41 2-318 1 Hose, 3/8" x 12"
42 2-346 1 Hose, 1/2" x 22"
43 2-351 1 Hose, 1/2" x 28"
44 2-362 1 Hose, 1/2" x 20'
- ST43684 1 Washer For Drain Cap*
- ST43671 1 Label Install Ballast*
- ST44017 1 Tank Lid Lanyard*
- ST43485 1 Wire Harness Extension 30"*
- ST43509 1 Wire Harness Extension 8'*
- 3-70 1 Label, Terra-King*
- ST43523 1 Label, 45 Gallon*
- ST43488 1 Label, Warning - Chemical Hazard*
- 3-204 1 Owners manual*

  * Not Shown

ADDITIONAL SERVICE PARTS

PART 
NO.

DESCRIPTION

ST43889 Pump Head 4.0 GPM, 100 PSI
ST44031 Pressure Switch 100 PSI
ST50749 15A ATO/ATC Fuse


